
300 EXC SIX DAYS CKD 2025 <2025><BR><F7440Y2>
EXHAUST CONTROL

70687

Pos Part Number Description Additional Text Quantity

1 A45041072033 Exhaust control actuator cpl. 1.00

2 0770160021 O-ring 16X2 VITON 75 2.00

4 0012050253S Bolt DIN 6912 - M5x25 SS 2.00

5 50233041000 Pair of washers M6 NORDLOCK 1.00

6 A44037380000 control flap lever 1.00

7 50437023100 exaust flap bushing 2.00

8 07700120151 O-ring 12x1.5 FPM75 2.00

9 A45037020000 Control flap 300 1.00

10 0019050106S hex lobe countersunc screw M5x 2.00

11 75030085000 RETAINING PLATE F. CS BEARING 2.00

12 A44037362044 Power valve right cmpl. 1.00

13 A44037361044 Power valve left cmpl. 1.00

15 A44037365000 controlgate right 1.00

16 0618101410 needle sleeve HK 1010 10x14x10 2.00

17 A44037370033 Intermediate shaft cmpl. 1.00

19 0913050160 Grub screw M5x16 with AH 1.00

20 0934050040 Nut M5 SW7 1.00

21 0000240502500S HH collar screw, M5x25, ISA 30 2.00

22 A45041072010 Actuator bushing 3.00

23 A45041072005 Damper actuator 6.00

25 A42037096000 Actuator protection cap 1.00

26 A42037096020 Actuator protection cap 1.00



27 0025050306 HH COLLAR SCREW M5X30 TX30 1.00


